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1. Unit of pulley transmission (6.22.001)

Mo,

[= T I U S Y I .

-3

Code
6.22.012
GR3TR7-86
6.22.016
6.22.011]
622,017
GB5TRI-86
GEY3I-87
GBYY.1-85
6.22.101
622111
GHEY 136
GE5TE =86
6.22.122
GE279-82
GRI1T1=-74
6.22.020
6.22.013
6.22.014
GRS783-4

MNarne

Welded parts of fixed plate
Hexangular bolt M2 = 146
Welded parts of hase for pulley cover
Welded parts of limit shaft (1]
Welded parts of limit shaft (2]
Bolt ME « 16

Washer &8

Washer 8

Active pulley wheel

Tensile wheel

Elastic retainer

Bollt M8 = 25

wasier

Rolling bearing 6002- O
7}

Washer €
Pressing plate of passive pulley whesl

Passive pulley wheel

Quantity
1
2
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2. Unit of accumulator frame (6.25.001)

Mo,

L = L I3

=

Code
6.25.101
6.25.103
[2M14-3A
6.25.011
GBa2-#8
GB23-87
GB97.1-33
GB5T87-86
GBY3-87
GB61TT-86
6,235,104
6.25.102
£.25.103
GB5787-86

MName
Pressing plate
Yibration absorbing rubber (2)
accumulator

Welded parts of accumulator frame
Buffer nut Ma = 1

Washer 6

Washer 6

Hexangular bolt M8 = 85

Washer 8

Hexangular bolt MS

Yibration absorbing block
Yibration absorbing rubbe

Long Hexangular a\
Iexangular & B = 14

&

Cuantily
1
1
1
1

[ o]

-

27]

24231

ul}E

16. Unit of front cover and lamp frame (6.47.001)
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16. Unit of front cover and lamp frame (6.47.001) I

Mo, Code MName Quantity

] GBS7EI-HG Bolt M 8 = 16 (3]

2 GRI3-R7 Washer & 6

3 GB97.1-85 Washer % L] g

4 6.47.011 Welded parts of front cover 1 9

] 6.47.112 Welded parts of inclined motherboard |

6 6.47.113 torsion spring 1 G
T 6.47.112 motherboard 1 ©
3 GBE82-86 Pin shaft B& = 105 1 [!
] GB97.1-85 Washer 8 1 &@ %

10 GH9]-86 Split pin 2 = 22 1

1 GH&45-83 tapping screw ST4.2-C-H 5@

12 6.47.102 Decorative housing

13 6.47.101 Glass lamp cover

14 6.47.103 Clip @ O

15 GB3T83-86 Bolt Mo =16 4

16 GB93-87 as i 4
; A\ q

17 GR97.1-85
2 6.45.013

I 12

of front lamps |

ed parts of cover 1 \x

Screw Knot |

19 0.47.003

Turning sheath 1
Cross screw M3 = 16 I
Washer 3 l
Lock piece |
25 f.47.107 Gasket of vibration absorbing 1 2. Unit of accumulator frame (6.25.001)




3. Subassembly of supporting fram(6.25A.001))

No, Code

1 GB5787-86

2 6.25A-011

3 GB93-87

4 GRO177-86

5 6.25-105

& GB3T87-R6
&

MName

Hexangular bolt M§ = 83
Welded partls of supporting sheflt
Washer &

Hexangular nut M&

Lonig Hexangular nut ME
Hexangular holt Mg = 16

Guantity

-
=

I

15. Unit of fender (6.46.001)

e 38 e



15. Unit of fender (6.46.001)

No. Code Name

| e Welded parts of left fender
2 646,012 Welded parts of right fender
3 GBSTE3-8h Bolt M5 = 16

) GBY7.1-83 Washer 8

5 GBI3-57 Washer 8

Quantity
|
|

A=

3. Subassembly of supporting frame (6.25A.001)



4, Unit of machine frame (6.30.001)

Mo, Code

1 GB3T83-86

2 GBa1T0-86

3 GBEI3-87

4 GR97.1-83

5 GB9%6- 83

] GBRITET-%0

7 GBATE3-EA

& GB93-&7

) 6.30.016

10 6.30.011

11 GEE82-#6

12 GB91-86

13 620118

14 630012

15 Ghal70-86

16 030013

17 GRO3-&7

18 GB3783-

14 GHESTE3-
&

Name Cuantity
Eolt M10 = 45 4
Nut MI10

Washer 10

Washer 10

Washer 10

Hexangular bolt M& = 12
balt M12 = &

Washer 12

[T SN O S Y

L)

Ln

Insulation clip I
Subkessembly of machine frame I
Pin axiz BE = 52 l
Split pin - 2.5 = 24

Spring

Subassembly of supporti < |

MNut MI2 3

Subsssembly ing and connecting |

Washer 1 3
L]
2

14, Unit of adjustment for armrest frame up and down (6.40.024)

«36 .



14. Unit of adjustment for armrest frame up and down (6.40.024)

Mo,

=] S LA B L B

1]
I

13
14
15
I
17

©35 .

Code
G.40.024- 1101
GBR15-85
GB61T2-56
GHY3-57
640,024 106
.4k 024- 107
GHE18-KS
GRaI72-56
400023

shafl for armrest adjusting up and down

0024103
6.40.024- 104
H.A0024-02

6.40.024-102
GB8T9-86
GRST83-86
GHETI-86
6400242105

MNamme

Shaft cover

Cross screw M6 = 25
Nut Mo

Washer 6

Fixed seat of handle
Handle

Cross screw M6 = 18
Thin nut M6

Assemble of operating flexibile

Maovable pin head

Fress spring

ouble terminal gear shit

Welded parts of shift fork
Pin shalt BS = 40

Quantity

1
I
I

&a

4. Unit of machine frame (8.30.001)



5. Unit of left and right driving whee! (6.34.001)

Mo, Code MNaime Quantity

I GB3783-86 Bolt MID = 26 B

2 GB93-87 Washer 10

3 GBEALTO-86 MNut MI10 b

4 634101 Felloe (1) 2

3 400-10 Inner tyre 2
6 400-10 or 4.00-8 Rubble - nylon tyre {é-layer jambdoidal pattern} 2

7 6Ma02 Felloe {2) 2 L
& 634003 Elastic split pin y

9 634004 pin 2 .

(ONET )

10 a3d012 Subassembly of joint disk ;
® O

E; > 13. Unit of operation for main clutch (6.40.018)

¢ Qe © 34«



13. Unit of operation for main clutch (6.40.018)

Mo, Code Name Quantity

I GBSTHT-86 Hexagram bolt Me « |2 3

2 H.40.0M8=109 Indicating brand {3} 1

2 0.0 B0 Webded parfs of handle fever for main cluich |

4 6.40.016—102 Sheath of handle 1

5 640,020 Aseble of handle fexible shaft for clutch 1

fi 000 %= 1001 Resel spring (1) |

7 G 4000 802 Welded parts of auxiliasy lever for main choich 1 &
B GERY.I-86 Retainer 12 2 &@

9 hodlii E- 104 Shealhy of auxiliary lever Red aed black o

1 GEY-36 Splil pin 2 = 12 1
1 GEYT.1-36 Washer 6

17 GRY7.1-85 Washer 12

13 GHE¥YS-Eo aplit retainer & 3

14 640.008= 106 Sheath of pin

15 640005-03 Welded handle lever |

16 640008=105 Gt ¢ |
17 6400181 | : 1
18 ﬁ.dﬂ.ﬂi@kﬂfj onirol pancl of main clutch |
l'j& 5 I% [mclicating bramd (2) 1

. 33 .

17 [nclicating brand (1) I

5. Unit of left and right driving wheel (6.34.001)



6. Unit of hanging and connecting frame (6.35.001)

Mo,
1

2
3
4

=] @ LA

Code
6-35.013
6-35.012
GBSTED=-80
GB93-37
6-35.111
6=-35.011
GHED4-Ha
FB3TR0-86
fi—35.102

Name Quantity

Welded parts of hanging and connecling pin
Welded parts of hanging and connecting frame
Bolt M12 = 100

Washer 12

Torsion spring

Welded parts of pulling arm

retainer 12

holt MI12 = 60

Elastic split pin

1

12. Unit of turning changeable apparatus (6.40.015)

©3) .



12. Unit of turning changeable apparatus (6.40.015)

Ma.

o

= e

Code
G40.015-117
G.40.01 5106
6.40.015-02
40015 101
(iBE18-55
GH93-87
6.40.015-03
G0 5103
6.40.015-107
640015106
G.40.01 5104
GHRIDE-54
6.40.015-102
GBS187-86
654001 5-05

M ane

Fixed cover

Assemble of Nexible shafl for wming fixed cover 2

Assemble of outer Bousing for turning device
Fross plale

acrew M3 x B

washer 5

Assemble of rotating disk

Rotating cover

Seal of nameplate

Indicating nameplate

Rotating supporting  frame

Steel ball 3.5 0

Compressed spring

Hexagram

Assrmhle haft Yo tuming rolating caver

Quantity

1

[ ]

L=}

I

Juo

6. Unit of hanging and connecting frame (6.35.001)

e 12 .



7. Unit of gearbox (6.37.001)

No. Code Mame Quantity
1 63702601  Assemble of handle I
2 6-37.026.03  Assemble of shift lever |
3 6-37.233 Flasiic shealh 2
4 6=37026.02  Assemble of shaft sleeve 1
5  GBYs-33 Washer 8 |
6  6=-3107 Left body of searbox I
7 637105 Upper fitting holt | .
B 6-37.139 left tuming torsion spring 1 S’_
2 6=-31100 Air discharging plug 1 o
10 GB91-86 Split pin 1.6 = 15 5 =
I GDE95-835 Washer o 4 @,
4 6=30.030 Assemble of left tuming rocker 1 8)
[} 6-37.018 Assemble of left turming pulling bar 1 c
14 GB93-87 Washer 12 1 E
15 GBY95-385 Washer 12 2 b=
6 6-37.122 Fixed shaft of tension wheel 2
17 CHB5T87-86  Bolt Mo = 16 @ 5
I8 6-3T.160 Fixed piccc “q;
1Y GBY7.5-43 Washer 12 O 1 o
20 GBRED4.1-8 Washer 12 1 S
21 6-37.136 Low fixed bolt 1 =
2 6=37.125 Left cover of preve ul water 1 8
23 GB5780-86  Bolt MS = 43 3 <
M4 GB5787-86 4 3
25 637028 pi -
GHATET-80 3
27 637023 1
25 t'}—3.7.]59 1
L soring for preventing reverse pear of rolary cultivation |
Aol of limit plafe [ prevending mene goar ol mlgy cullivalan 1 O
Bolt MI10 = 90 1 w
Eeset spring of main shift lever 1
P'in shaft 1
d GBO1-86 Split pin 2.5 = 20 [
35 /37237 spring |

13- *30-



11. Unit of handle for right turning (6.40.014)

No. Code

1 6.40.014-01

2 GB822-88

3 GB6172-86
6.40.014-102
GB5781-86

4
5

6 GB97.1-85
7 GB93-87

8 GB6170-86
9 6.40.014-101

10 6.40.014-103

Name

Assemble of turning handle
Screw M6 x 25

Nut M6

Fixed seat

Bolt M6 x 28

Washer 6

Washer 6

Nut M6

Light fixed press cover

Reset torsion spring

Quantity
1
1

SR S S

—

7. Unit of gearbox (6.37.001)

e 14 -



Mo, Code MName Qruantity

36 sB3452.1 O=rimg sealing 10 « |80k 2
3T 637108 Press piece of [itting spring i
A5 H6=37.029 Assemble of right turning pulling bar |
39 6-37.027 Assemble of right turning rocker |
40 H6=37.102 Right hody of gearbox 1
41 6=37.140 Retainer 1
42 6-17.055  Oiling plug |

43  GB3T80-%0 DBolt M12 = 60 |
44  6-37.151 Fixed plate of chain hox 1
45  6=37.022 Wehled parts of Giting Jock for Dexilie shah of rotary cultivation |1
46 GRSTE7-#6 Bolt ME = 30 1
47 6-37.150 Copper gasket |
48  B5TET-%6 DBolt M6 = 12 1
49 6-37.021 Welded parts of supporting seat for sub-peard

50 GBEEZ2=E6 Fin shaft 8 = 2%
51 GB25-85 Washer &

32 Bb=37.020 Assemble of rocker for sub Artn O
53 6-37.131 Scemi—-shaft sheath 2
M 6=37.123 extension spring

55 617146 Elastic split
56 fh=37.130
57 GB41-86
58 B3 -8Y
50 GDSTET-86

pper gaskel

Eight turning torsion spring
Right cover of prevent from earth and water
MNut ME

J = e ma s ON U RS R =

10. Unit of switch for left turning handle and throttle(6.40.013)

15 <28+



10. Unit of switch for left turning handle and throttle(6.40.013)

No.

Code Name

6.40.014-01  Assemble of turning handle
GB822-88 Screw M6 x 25

GB6172-86  Nut M6

6.40.014-103 Reset torsion spring
6.40.014-102 Fixed seat

Quantity
|
1
1
1
1

6.40.013-01 Assemble of press cover for left fixed seat 1

GB5781-86 Bolt M6 x 20
GB97.1-85 Washer 6
GB93-87 Washer 6

6.40.013-02  Assemble of switch for throttle P\ \
‘f/ Rl\\\\

6.40.013-03  Assemble of flexible shaft for throttle \

6.40.013-102 Saddle shape elastic washg:\i\\ S
\ \ \
6.40.013-101 ! \

\
\
\
\
\
\ \
\ O\
\
\

GB818-85

60

25 [6]

7. Unit of gearbox (6.37.001)



Mo, Code Mame Quantity

ad  6-37.109 Block lor 3rd and Shogear I
65 GBST80-86  Bolt M6 x 12 2 Q
66 GB93-87 Washer 6 2 3N@ @
67 6-37.012 Assemble of bone rubber oil seal 3 v
G5 6=-37.143 Fitting spring for shift fork 2
69 637013 Webded parts of shift fork for 3rd and Sthoshift fock | &
T 6-37114 block . T
71 6-3T.144 Interlock pin of gear changeahble l = i\\\\“\},\\‘?}}h‘}h\l\\\m‘”
72 6-37.031 bone rubber oil seal I
73 GB/T276-94 Rolling bearing 6303 2
4 6=37.132 Active pear of 3rd and 5th gear I
7: (GB8Y4.2-86 retainer 20 2
76 6=31203/6-37 M2 washer 1 4 refainer @
77 6-37.205 sheath l
T8 1S03030 DINS40S Needle bearing K25 » 30 = 26FFW
79 6-37.204 idler wheel of Ist shaft
20 6=37.206 Washer [ O I
8l GBI0%6-T79 KeyB3 = X0 I
®X p-3T.201 Ist shaft I
21 GB/T276-04 l
84  GB9RTT.I-R8 [
S A=3T.000 l
26 6-3T7.156 1
Joled parts of shift fork of Ist gear I
Rolling bearing 6203 2
Active gear of 1st mear I
2nd shaft L
I

reduction gear of 2nd shafl ) o .
9. Unit of control panel for armrest frame, rotary cultivation operation, sub-

shift operation and operation (6.40.012) (6.40.016) (6.40.017) (6.40.019)

e 17 - « 6



9. Unit of control panel for armrest frame, rotary cultivation
operation, sub-shift operation and operation (6.40.012)
(6.40.016) (6.40.017) (6.40.019)

No. Code Name Quantity
1 6.40.012 Assemble of armrest frame 1
2 6.40.016—-102 Sheath of handle 3

3 6.40.016-01  Welded parts of sub-shift handle lever 1

4 6.40.016-101 sheath 2

5 GB8942-86  Retainer 12 2

6 6.40.017-01 Welded parts of control handle lever for rotary cultivation 1

7 6.40.019 Unit of control panel for operation 1 y
'8 GB5787-86  Hexagram bolt M6 x 16 2

9

6.40.101 Sheath of armrest frame

10 6.40.021
11 6.40.022
12 GB5983-86
13 6.40.001-02

Assemble of flexible shaft for sub-shift handle le

14 GB97.1-85
15 GB93-87
&

7. Unit of gearbox (6.37.001)



M.
92
93
94
95
el
a7
498
99
100
101
102
103
114
105
11
17
108
109

Code
6-3T.015
6-37.112
6=37.103
6-37.115
GRI08-84
6-3T.113
6-37.116
6-37.117
6-37.157
6-37.158
GRB,/T276-94
f-37.019
6-37.141
6-37.142
6-37.139
6-37.138
6-37.137
GBE82-86

MName
Assemble of hlock
Slow speed gear of 3rd

waslier

Quantity

l

Active gear of quick gear in auxiliary shift 1

Steel ball 5.5 1

Ird shaft

Shift disk of suh-shift
Active gear of low shift
waslher

Chaick specd gear of 3rd shaft
Folling bearing 6302
Assemble of shift fork
Shaft sleeve

Washer

Shall sleeve

Spring of shilt fork

Dust proof cow

PFin shall

<

&a

8. Unit of housing returning apparatus (6.40.001)



8. Unit of housing returning apparatus (6.40.001)

Z
°

O 0 N kW —

023

Code
GB5282-85
6.40.011-02
6.40.011-101
6.40.011-102
GB62-88
GB97.1-85
6.40.011-03
GB5787-86
GB5782-86
GB97.1-85
GB5282-385
GB93-87
6.40.011-108
6.40.011-103
6.40.011-05
6.40.016—-102
6.40.011-01
GB5783-86
GB93-87
GB97.1-85
6.40.011-104
6.40.011-04
6.40.011-105

6.40.011-1
6.40.01@1
-001-01

GB93-87
GB6172-86

Name Quantity
Tapping screw ST4 x 8—-C-H 2
Welded parts of limit frame for main shift
Seat of retainer

Indicating brand of shift

butter nut M5

Washer 5

Adhesive parts of limit block for rotary cultivation
Hexagram bolt M8 x 12

Bolt M10 = 135

Washer 10

Tapping screw ST5 x 9-C-H
Washer 5

Fasten plate

Buffer sheath @10 x 1

Welded parts of operation lever
Sheath of handle

Welded parts of case

Bolt M 8 x 16

Washer &

Washer 8

Fixed plate for a

djusti s (I set)
According 1o nceds
tter s
Turning sheath
Welded parts of flexible shaft fixed frame

1
1
1
olt M8 x 70 1
Nut M8 1
Washer 8 1
2

2

2

Hexagram bolt M6 x 15
Washer 6
Nut M6

7. Unit of gearbox (6.37.001)

20



No. Code Name Quantity ‘
110 GB/T276-94 Rolling bearing 6304 2 @
111 6-37.121 Passive gear of quick gear in auxiliary shift 1 \ )
112 6-37.118 4th shaft 1 : .
YN IAAA
113 6-37.124 Passive gear of slow gear in auxiliary shift 1 %Y N L2 111 110°

T

114 6-37.120 Active chain wheel 1
115 6-37.119 washer 1
116 6-37.016 Assemble of 19.05 agricultural reinforced chain 1
117 6-37.126 Passive gear 1
118 6-37.133 Core shaft 1
119 GB308-84 Steel ball 8 1I 14
120 6-37.129 Semi-shaft 2
121 6-37.128 Turning spring 2|
122 6-37.127  Turning shift disk (/\%\7
123 GB/T276-94 Rolling bearing 6207 \ N 2)
124 6-37.017 Assemble of bone rubber @\/ﬂS\%\k S

(124) (123

\
125 6-37.014 Assemble of ferrule N\\\N 2
\
\
N
BN
\ \\
O\ \(\\
A \\ \\N
\\ \N
\\ \\
\\
\

- >
( \ )
7. Unit of gearbox (6.37.001)
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